@ ABRIERMBREDPIL

Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Date Received: 2016/09/26

Assignment No: 105A011-K111021

Date Issued: 2017/01/18

Applicant : FLEXWAVE CO., LTD.

Address : 2F., No.30, Jiazheng 10th St., Zhubei City,
Hsinchu County 30274, Taiwan
Articles : Waveguide

(Al~A2-B1-B2-~Cl~C2-DI-D2)

Notice: 1. There are _ 3 pages in this report, including the cover page; The Test Report has to be presented. if

necessary, as complete copy, not part of it.

2. The contents of this report is for reference only, not for advertising, general public or any other
commercial purposes.

3. The article(s) * name of the article(s) to be tested and Sampler(s) is supplied by the applicant ; PIDC
is responsible for carrying out necessary analyzing procedures only.

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission. PIDC
does not guarantee the reported values in the Report when test is done by using other test pieces. The
Test Report may not be used as evidence in a court of law.

5. “* ”Means the method has been certified by ISO/IEC 17025.

Authorized by Vanﬁ" b RN
/Nang Qhing-Lin
Group Leader
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Application No :  105A011-K111021

Date Tested : 2016/09/30~2017/01/13
Item(s)/ Method(s) Result(s) Note
Sample name Appearance Criticism
No apparent change of the sample is observed with the
Al
naked eye after test
No apparent change of the sample is observed with the
A2
naked eye after test
No apparent change of the sample is observed with the
Bl
naked eye after test
1.UV Exposure Test B2 No apparent change of the sample is observed with the
ASTM G154 naked eye after test
No apparent change of the sample is observed with the
Cl
naked eye after test
No apparent change of the sample is observed with the
C2
naked eye after test
No apparent change of the sample is observed with the
D1
naked eye after test
No apparent change of the sample is observed with the
D2
naked eye after test
Transmittance Test (%)
Sample name | Before test 704 hrs 1408 hrs 2113 hrs
Al 93.7 92.8 91.1 92.4
2. Transmittance Test After A2 93.5 93.2 92.5 92.0
Weather Resistant Test Bl 92.9 922 91.7 91.5
ASTM G154 &
ASTM D1003 B2 92:9 91.9 91.8 91.4
1 93.9 92,7 90.9 91.8
€2 03:7 92.6 91.5 92.0
Dl 93.4 92.6 91.2 91.2
D2 93.4 92.9 92.2 90.8
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Date Tested :

Result(s)

105A011-K111021

2016/09/30~2017/01/13

3.Yellow Index after UV
Exposure Test
ASTM G154 &
ASTM E313

REMARK :
1.UV Exposure Test

1.1 Specimen Preparation Method: Provided By Customer

Yellow Index

Sample name | Before test 704 hrs 1408 hrs 2113 hrs
Al -0.56 -0.45 0.26 0.45
A2 -0.56 0.39 0.07 0.49
Bl 0.03 -0.81 0.23 0:57
B2 0.03 0.18 0.35 0.35
Cl 0.73 0.30 0.31 0.71
C2 0.73 0.19 0.28 0:75
DI 0.32 0.60 0.72 0.86
D2 0.32 0.38 0.68 0.82

1.2 UV Exposure - Test Lamp: UVA 340 nm

1.3 UV Exposure - Irradiance: 0.89 W/m”2

1.4 UV Exposure - Test Cycle : Cycle 1 : 8 h UV at 60 °C :4 h Condensation at 50 °C
1.5 UV Exposure - Test Time : 2113 hrs(15 kWh/m”2)
2.Transmittance Test After Weather Resistant Test

2.1 Specimen Preparation Method: Provided By Customer

2.2 UV Exposure - Test Lamp: UVA 340 nm

2.3 UV Exposure - Irradiance: 0.89 W/m"2

2.4 UV Exposure - Test Cycle : Cycle 1 : 8 h UV at 60 °C ;4 h Condensation at 50 °C
2.5 UV Exposure - Test Time : 704 hrs(5 kWh/m”2) ~ 1408 hrs(10 kWh/m”2) ~ 2113 hrs(15 kWh/m"2)

3.Yellow Index after UV Exposure Test

3.1 Specimen Preparation Method: Provided By Customer

3.2 UV Exposure - Test Lamp: UVA 340 nm

3.3 UV Exposure - Irradiance: 0.89 W/m”2

3.4 UV Exposure - Test Cycle : Cycle 1 : 8 h UV at 60 °C ;4 h Condensation at 50 °C
3.5 UV Exposure - Test Time : 704 hrs(5 kWh/m”2) ~ 1408 hrs(10 kWh/m”2) ~ 2113 hrs(15 kWh/m"2)
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